For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

For Serial Nos.
190,000 & Higher

Alke

MFG. CO. INC.

TURF TRACER

CONGRATULATIONS on the purchase of your new Exmark mower. Tractor Model No.
This product has been carefully designed and manufactured to give

you a maximum amount of dependability and years of trouble-free Tractor Serial No.
operation.

" ) L . . Deck Model No.
If additional information is needed, or should you require trained

mechanic service, contact your authorized Exmark equipment Deck Serial No.
dealer or distributor.

If you need to order replacement parts from your dealer, always
give the model number and serial number of your mower as well

as the part number, description and quantity of the part needed. Engine Serial No.

The Serial No. plate of the tractor is located on top of the engine Date Purchased
frame on the right hand side of the machine. The Serial no. plate
for the mower deck is located on the front support pin gusset on

Engine Model No.

TS MANUAL

the right hand side of the deck.
Paste Label From

For ease of ordering and reference, we suggest that you record

the information requested in the following identification table. Literature Packet Here

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
EXMARK PARTS PLUS” PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or the
part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at the
time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

EXMARK PARTS PLus®

2. Distributor ships part(s) to dealer or customer, as requested
by dealer, same day, overnight UPS Distributor bills dealer
for part and freight charges where applicable.

3. If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by 3:00 p.m., central time, with an Exmark Parts Plus® order of six (6)
line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in accordance
to the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:
1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order to
Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. UPS has initiated a Saturday
delivery program to many areas of the continental United States and can be requested for an overnight shipment on Friday to
be delivered Saturday. The next day air charge, plus the Saturday delivery fee will be the responsibility of the purchaser.
Exmark Mfg. will assume no responsibility for Saturday delivery shipments. To qualify, all Exmark Parts Plus® orders must be
received by Exmark by 3:00 p.m., central time. Orders must be six (6) line items or less. Exclusions from the Exmark Parts
Plus® Program are: Any wholegood or accessory in its entirety, engines and engine replacement parts, 5-speed Peerless
transmissions and 5-speed transaxles, hydraulic or hydrostatic wheel motors, cutter decks and engine decks or any item
exceeding United Parcel Service size and weight restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program.

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

A WARNING

READ OPERATOR’'S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
DECAIS ... e 9
Electrical Diagrams...........cooiiiiiiiiii i 13
Electrical Group ......oovvviiiieee e 12
ENngine Deck Group......ccooevieviieiiiiiieeciie e 6-7
52" Mower DecK.......cooovieiiiiii e, 2-3
FUEI GroUD ..o 10
Handles & ControlS..........coveviiiiii e 8
HydrauliCS GroUP ......ccovuiieiiiiiieeeiie e 11
60" Mower DecK ........oooveiiiii 4-5

-1-
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
52" MOWER DECK

2 Torque to
30-35 ftlbs

©——25 Torque to
&—26 75-80 ftdbs

&

39
\\\\ ? -
\\ ;
~J
82
30 52
o S
3¢ 2 v —70
D81
35 Q& 24 @31
‘ 3g Torque to
5 7 7580 ftdbs

_2.
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
52" MOWER DECK

Ref. Qty. Ref. Qty.
No. |.Part No. Description Reqg'd.| | No. Part No. Description Req'd.
1 604960 Support, deck 612092 41 1602571 Chute, discharge.................... 1
w/ bushings & decals .............. 1 42 1800273 Capscrew, 5/16-18 x 1............. 2
2 800292 Capscrew, 3/8-16 X 1.............. 12 43 1804256 Nut, nylock 5/16-18 ................. 2
3< |303327 Washer, disc spring 3/8 .......... 21 44 1800270 Capscrew, 5/16-18 x 5/8 ......... 3
4<% 1809007 Nut, whizlock 3/8-16................ 33 45 |303516 Pulley, V-Idler.......c.ccocoeevuernnee. 2
5 806006 Hairpin, 5/8.......ccccovveiiiieiinnnne 2 46 |809001 Nut, whizlock 5/16-18.............. 3
6 303164 Spacer, blade driver................ 2 47 1603504 Spacer, tube........ccccoeiiiiennnne 1
7 806007 Hairpin, 7/8.......ccceevveeeeiiiiinnnen. 2 48 |603581 Sheave, mower drive............... 1
8 413425 Washer........ccoeeeieiiiiii, 2 49 |603413 Spring, extension..................... 1
9 513336 Bushing, deck support............. 2 50 1603497 Pulley,idler......cccccocvviveniennnnn. 1
10 |808507 Ring, retaining (external)......... 2 51 |803016 Screw, whizlock 3/8-16 x 1...... 2
11 |805006 Washer, lock 3/8 hvy spring.... 2 52 1804257 Nut, nylock 3/8-16 ................... 20
12<- 1373034 Washer, pivot........ccccevcveeeiennne 13 53 1805260 Washer, 3/8.........ccccevverreennne 2
13 |811001 Zerk, 1/8 NPT (straight) .......... 2 54 1513034 Bearing, PivOt .......cccocveerneenne 4
14 |303514 Bearing, flange thrust.............. 4 55 1602604 Idler arm assy w/bearings ....... 1
15 |522143 Fork, Caster......c.cccoceerueeriunnnne 2 602591 Arm, deckidler..........c.covernenne 1
16 |800334 Capscrew, 1/2-13 X 6............... 2 56 |603384 Bushing, idler pivot.................. 2
17 |805008 Washer, lock 1/2..................... 2 57 1602865 Idler arm, w/bearings
18 |804509 Nut, 1/2-13 ...coooiiiiiieiieeeieene 2 deck drive.......ccoceveviiieieiiinenen, 1
19 |513547 Spacer, front caster................. 2 602867 Arm, deck drive idler ............... 1
20 |513648 Tire/wheel assy, 9 x 3.50-4 ..... 2 58 1811008 Zerk, 1/4-28 (90°) ....ccovvrrvvennnnn. 2
513807 WHheel....cocooeiiiiiiiiiiiieeeeee 2 59 1800297 Capscrew, 3/8-16 x 2-1/4........ 4
513808 Tire 9x3.50-4.....cccceevviiiennnnnn 2 60 613203 Link, rear deck support............ 2
513809 Bearing........cocceevvivieiiiineeennnnn 2 61 613204 Balljoint.......cccceevviiiiiiieiiieniienne 2
513810 Bushing ........cccccovvivieiiiiieeennnn 4 62 1603299 Roller, antiscalp........cccceerunenne 6
21 1614041 Coverw/decal.........ccccooovernunrnne 1 63 |800807 Capscrew, 3/8-16 x 4 Gr8........ 6
22 (602545 Cover, decK......ccccocvviriiniennnnnn 2 64 [603602 Bushing, roller..........cccccceeeneee. 6
23 |603576 Belt, blade drive............cccccee... 1 65 |603620 Bracket, spring anchor ............ 1
24< (800302 Capscrew, 3/8-16 x 4 .............. 1 66 |800805 Capscrew, 3/8-16 x31/2........ 2
25 1804510 Nut, 5/8-18 UNF.......cccvvvrnenne 3 67 1603414 Spring, extension..................... 1
26 513208 Spring, diSK .........ccccviiiieeennnns 6 68 [543678 Wingnut, nylock....................... 4
27 |553039 Sheave, blade drive................. 3 69 (602913 Baffle...ccccccoviieeiiiiiieiiieee, 1
28 |513016 Bearing, ball .........ccccceeveeenns 6 70 A |554033 Housing, cutter complete
29 |323532 Housing, bearing.......ccccccee.. 3 (1= 01 (=T ) 1
30 |323528 Spacer, bearing..........cccceeeee.. 3 554019 Housing, cutter complete
31 |633573 Guard, dust.....ccccceeeeviiiinnnnnnn. 3 (o101 (=1 I 2
32 |808502 SNApriNg....cccccceveeeeveiiiuvvnenenenns 3 71< |805259 Washer, 3/8 SAE Flat.............. 5
33 |807006 Key, woodruff #61 ................... 4 72 |603001 Rod, deck support.....ccccceeennnne 2
34 |633574 Spindle, outer blade. ................ 2 73 [806332 Rollpin, 1/4 x 1-1/2 ................. 2
35 |553038 Spindle, center blade............... 1 74 1613098 ldIEr ..cevveeeiiiiiiieeee e, 1
36 |633482 Blade, notched air foil.............. 3 75< [603805 Idler....ccceeevviiieeeiiiiee e, 1
613251 Blade, solid air falil ................... 3 76< |513791 Bushing ......ccccccceveevviiiiineneeenn, 1
633485 Blade, low lift.......ccccceeeerinnnneen. 3 77< 1603494  SPaCEr.....cccccvvvveeeeeiiiiiiieeeeeeenn, 1
y 633484 Blade, mulching....................... 3 78 |603050 SpPacCer......ccccocvveeeeiiiiirieneeaennns 2
37 804525 Nut, hex 3/8-24.........cccuveenene. 2 79 800295 Capscrew, 3/8-16 x13/4........ 2
38 |800340 Capscrew, 5/8-11 x 1 (RH)...... 3 80 |614213 LiNKASSY..ccceviieriieiireerree 2
39 |800293 Capscrew, 3/8-16 x11/4 ........ 18 81 |323533 Spacer,Shv/Brg........ccceoveenen. 3
400 |612155 Deck, 612153 with 82 |634619 Housingw/Brg,Spacer &Ring... 3
support rods & baffle............... 1

< These parts are available in an Idler Pulley Kit (Part No. 601806). Each kit contains one item each
of the referenced item number.
* Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK523.
[0 Deck weldmt does include welded in flow control baffles.
A Outer cutter housing complete includes sheave, washer and nut. Center cutter housing complete includes sheaves,
washer, spacer and nut.
Exmark red touch up spray paint - P/N 850337

-3-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

60" MOWER DECK

o7 Torque to

/T;/ 75-80 fibs

Torque to
30-35 ft-bs

2
Torque to
75-80 ft-bs

40

8
/

<

-4

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
60" MOWER DECK

Ref. Qty. Ref. Qty.
No. |.Part No. Description Reqg'd.| | No. Part No. Description Req'd.
1 604847 Support, deck 612094 42 1811008 Zerk, 1/4-28 (90°)....ccccvueerunnnn 2
w/ bushings & decals .............. 1 43 |800805 Capscrew, 3/8-16 x 3.5........... 2
2 800292 Capscrew, 3/8-16 X 1.............. 12 44 1800297 Capscrew, 3/8-16 x 2-1/4 ........ 4
3< |303327 Washer, disc spring 3/8 .......... 21 45 303516 Pulley, V-idler .......ccooeeevvieeens 2
4<- 1809007 Nut, whizlock 3/8-16................ 27 46 |513034 Bearing, PIVOL .......ccvveeiriiieeenns 4
5 806006 Hairpin, 5/8.........ccccveevviieeennnn 2 47 1805260 Washer, 3/8 stnd flat............... 2
6 303164 Spacer, blade driver................ 2 48 |803016 Bolt, whizlock 3/8-16 x 1.......... 2
7 806007 Hairpin, 7/8.......ccccoveeviiieeennnn 2 49 1800270 Capscrew, 5/16-18 x 5/8......... 3
8 413425 WaSher.....ccccoeeeiiiiiiiiiiiieeees 2 50 |602867 Arm, deck drive idler ............... 1
9 513336 Bushing, deck support............. 2 602865 Idler arm assy, deck drive
10 |808507 Ring, retaining (external)......... 2 (with bearings)........cccvvverineens 1
11+ |373034 Washer, pivot........ccccevcveeeieenne 13 51 |602591 Arm, deckidler.......cccccocuurrnnnne. 1
12 303514 Bearing, flange thrust.............. 4 602604 Idler arm, w/bearings............... 1
13 |811001 Zerk, 1/8 NPT (straight) .......... 2 52 1603384 Bushing, idler pivot.................. 2
14 522143 Fork, Caster......c.cccoceerueeniuennns 2 53 |603504 Spacer, tube........ccccooieiiennnnn 1
15 |800334 Capscrew, 1/2-13 X 6............... 2 54 1809001 Nut, whizlock 5/16-18.............. 3
16 |805008 Washer, lock 1/2..................... 2 55 |603413 Spring, extension..................... 1
17 1804509 Nut, 1/2-13 ..o 2 56 |805006 Washer, lock 3/8 (hvy spring) . 2
18 |513547 Spacer, front caster................. 2 57 1613203 Link, rear deck support............ 2
19 |513648 Tire/whl assy, 9 x 3.50-4 ......... 2 58 804525 Nut, hex 3/8-24..........ccvveene. 2
513807 WHheel...oooccovcvveeiiiiieeeciiee e 2 59 1804257 Nut, nylock 3/8-16 ................... 26
513808 Tire 9 X 3.50-4....ccccvviiiiniinnnne 2 600 1612149 Deck, 612120 with
513809 Bearing.........cocceeviiveeeiniineennnnn 2 support rods & baffle............... 1
513810 Bushing ........cccccovvivieiiiiieeennnn 4 61 603602 Bushing, roller.........cccccoeeneee. 6
20 (614110 Coverw/decal ........ccccccuvernnn. 1 62 1603299 Roller, antiscalp........cccceevunenne 6
21 (603050 SPACEr....ccciivrieeiiiiiieeiiiireeeees 2 63 |800807 Capscrew, 3/8-16 x 4 (Gr 8).... 6
22 [543678 Wingnut, nylon insert............... 10 64 |542606 Chute, discharge..................... 1
23 |513291 Bumper, Seat.........ccceeriueranunenne 2 65 800273 Capscrew, 5/16-18 x 1 ............ 2
24 542588 Cover, decK......ccccocvviviiniennnnnn 2 66 (804256 Nut, nylock 5/16-18 ................. 2
25 (603045 Belt, blade drive...........c.cc....... 1 67 |[800031 Tapbolt, 3/8-16 x 2 3/4............ 2
26 |800293 Capscrew, 3/8-16 x11/4........ 18 68 1613098 Pulley, flatidler.........ccccceeneee. 1
27 (804510 Nut, 5/8-18 UNF.........ccevenneee. 3 69« [800302 Capscrew, 3/8-16 x 4 (Gr5).... 1
28 |513208 Washer, disc spring ................ 6 70 1603497 Pulley, idler.......ccceevvvcivinnnnennn. 1
29 (553039 Sheave, blade drive................. 3 71 [613024 Sheave, mower drive............... 1
30 |513016 Bearing, ball ........cccccevvveeennnne 6 72 602913 Baffle...cccccviiiieiiiieeeeceeee, 1
31 |323532 Bearing, housing ..........cccee..... 3 73< |805259 Washer, 3/8 SAE........cccc........ 13
32 |323528 Spacer, bearing..........cccceeene.. 3 74 A |554019 Cutter hsg,outer complete .... 2
33 |633573 Guard........cccoceeeeeeeiiiiiineeeenn 3 554018 Cutter hsg,center complete..... 1
34 |808502 SNAP riNG....cccccvvereeeriiirrrnnnenanns 3 75 |603001 Rod, deck support.......ccccc....... 2
35 |807006 Key, woodruff 5/8 x 3/16.......... 4 76 1806332 ROIPIN....ccveeiiiieieeciee e, 2
36 |633574 Spindle, outer blade. ................ 2 77 603620 Bracket, spring anchor ............ 1
37 |553038 Spindle, center blade............... 1 78< 1603805 Idler ..c.cccovvieviiireeeeeiiiiieeeeeen 1
38 |633483 Blade, notched air foil.............. 3 79< |513791 Bushing ......ccccccceeeviiiiiienneeenn, 1
603283 Blade, solid air falil ................... 3 80< |603494  SpPaCEr......ccccvvvvveeeeiiiiiiieeeeeeenn, 1
613111 Blade, low lift......ccccevveeriinnnnen. 3 81 |603414 Spring, extension...........cc........ 1
: 613112 Blade, mulching.............c........ 3 82 |323533 Spacer w/bearing .........ccceec.... 3
39 613204 Balljoint.......ccccocvvreeeiiiiiiiieeeenn, 2 83 |634619 Housing w/brg, spacer, &ring. 3
40 |800340 Capscrew, 5/8-11 x 1(RH)....... 3 84 614213 LiNKASSY ...cccocveviivireiiiieeeenen, 2
41 |800295 Capscrew, 3/8-16 x13/4........ 2

< These parts are available in an Idler Pulley Kit (Part No. 601806). Each kit contains one item each
of the referenced item number.
* Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK603.
[0 Deck weldmt does include welded in flow control baffles.
A Outer cutter housing complete includes sheave, washer and nut. Center cutter housing complete includes sheaves,
washer, spacer and nut.

Exmark red touch up spray paint - P/N 850337

-5-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
ENGINE DECK GROUP

SHOWN ON
HYDRAULIC PAGE
(FILTER HEAD)

66

-6-
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ENGINE DECK GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 612276 Engine Deck Weldment.......... 1 40 |603693 Spring, extension..................... 2
2* 543064 Pipe nipple (Koh Only)............ 1 41 1612173 Crank weldmt.........ccocccvvveeennn. 1
3* 1303428 Elbow, 90 (Koh Only).............. 1 42 (603737 Bolt, neutral return................... 2
4 633630 Grommet ........ooecvvveeeeeeeeiiinns 2 43 (603807 Spring, neutral return............... 2
50 (602997 Hub,4bolt........coovvveiiiinnns 2 44 (603735 Bushing, flanged...................... 2
613150 Stud .....ccoceeiiiiiieiiiiee e 8 45 |303105 Yoke, adjustable...................... 2
6 613263 Tire and wheel assy................ 2 46 (800271 Screw, 5/16-18 x 3/4 ............... 12
613264 Tire only....ccovcvveeeiiiiiieiiiieeenns 2 47 1800292 Screw, 3/8-16 X L ....ccceevuveenneen. 2
603715 RiMONlY.....cooovveiiiiiiiiiiieees 2 48 809007 Nut, 3/8-16 whizlock................ 3
7 513011 Nut, wheel.........cccceeiiieriinns 8 49 (809001 Nut, 5/16-18 whizlock.............. 24
8 807019 Key, woodruff 1" x 1/4” ........... 2 50 |800385 Screw, 5/16-18 x4 1/2............ 1
9 806800 Pin, cotter 9/64 X 1 1/2........... 2 51 (800274 Screw, 5/16-18 x11/4 ............ 1
10 |803040 Nut, 3/4-16-2B slotted hex...... 2 | |520 |800819 Screw, 7/16-20 x 2 1/2 (Koh) .. 1
11 |613089 Anchor, spring ........cccccveeenee. 2 800820 Screw, 7/16-20 x 3 (Kaw)........ 1
12¢ | 543214 Spacer, crankshaft (“B” Belt only) 1 53 |603610 Washer, spring disc. ............... 2
13 807259 Key, /AX L4 X 1.cooieviieanen. 1 54 1633545 Spacer, clutch anchor ............. 2
14 1603306 Belt,deck drive(60) ................ 1 55 613235 Washer.......ccocevveiieienneennn, 4
603306 Belt,deck drive(52”) ................ 1 56 (804256 Nut, nylock 5/16-18 ................. 4
15 |611223 Clutch w/strap assembled ...... 1 57 800275 Screw, 5/16-18 x11/2............ 4
631731 Clutch w/plastic tie.................. 1 58 (303334 Washer, 5/16 disc spring ........ 4
16 |633543 Strap, clutch.......c.ccccceeviieenen. 1 59 |800016 Bolt, tap 5/16-18 x 1 1/4.......... 2
17 |323195 Standoff, clutch..........cceec.nee. 1| [600 |800298 Screw, 3/8-16 x21/2.............. 1
18 |303287 Plastic tie, small...................... 1 61 |805006 Washer, lock 3/8 heavy........... 1
19 |602438 Hitch weldmt.............ccoeenneee. 1 62 |373034 Washer, pivot..........cccccvveennee. 1
20+¢ (653035 Sheave, 41/40.D (“A” Belt).. 1 63 |807517 Screw, 3/8-16 x 1 3/4 .............. 1
603589 Sheave, 41/4 O.D (“B” Belt)... 1 64 |806003 Hairpin, COtter.........coevevvrrnnnnns 2
21e (413010 Sheave, Pump (“A” Belt)......... 2 65 808280 CleVis PiN.....ccceereeerieeiieeaieens 2
603778 Sheave, Pump (“B” Belt)......... 2 66 |805257 Washer, 5/16.....c...ccccvcvvveinnnnns 13
22 1807272 Key, 5mm sqg x 256mm............. 2 | |670 |809057 Screw, 5/16 x 3/4sckt hd shidr 2
2300(803050 Setscrew, 5/16-18 x 3/4.......... 4 68 603903 SPACET.....c.ceiiuvieiiiariiieiiieenieeans 3
24 1603843 Pulley, idler .....ccccccvevvverivennnnn. 1 69 |804521 Nut5/16-24 regular ................. 7
25 603496 Bushing,idler.......c.ccccoevvvernnee. 1 70 804758 Nut, 5/16-24 jam..........cceeeuennne 2
26 (602521 Idler arm w/bushings .............. 1 71 |805256 Washer, 1/4........ccocecevevveeennne. 2
602458 Idler arm weldmt..............c...... 1 72 1809012 Nut, whizlock 1/4-20................ 2
27 [603044 Bushing, idler pivot................. 1 73 |800274 Screw, 5/16-18 x 1-1/4........... 2
28 (603402 Spring, extension.................... 1 74 |805005 Washer, lock 5/16 heavy......... 4
29 |513034 Bearing, Pivot.......ccccecvverrveranne 2 | |750 809056 Screw,3/8 x 3/8 sckt hd shid ... 2
30 (811006 Zerk, grease 1/4-20................ 3 76 |805259 Washer, 3/8 SAE flat............... 3
31 |633102 Bearing, flanged ..................... 2 77 1803045 Screw, whizlock 3/8-16 x3/4.... 8
32 (613206 Rod, controlarm..........c......... 2 78 (413227 Swivel, drive lever ................... 2
33 |323245 SPriNg ..ccccooeccvviiereee e 1 79 1808520 KIPriNg ...cccvvvveeeeeiiiiiiineeeeeennns 2
34 [603676 SWIVEl ...ccceevviiieeiiieeeiiee 2 | |800 |803022 Setscrew, 5/16-18 x5/8 .......... 2
35 (413151 Knob, tracking..........cccoccvveeennee 1 81 806753 Cotter Pin......ccceevvvveeeriireeennn 2
36 |612165 Support, tank/handle .............. 1 82 805258 Washer, 5/16........cccccceeveeennnes 1
37 (612160 Arm, control LH....................... 1 83 |601000 Hitch Kit, SUIKY........coevvirerenen 1
38 (612162 Arm, control RH (not shown).. 1 84 |303335 Plastic tie (large).........ccceeenuee 1
39¢ (613271 Belt, hydro trans drive (“A” Belt) 1
603809 Belt, hydro trans drive (“B” Belt) 1
0 Use Teflon Pipe Sealant or equivalent on threads. Exmark red touch up spray paint - P/N 850337
[J Use (Part No. 840022) Pro-lock, nut type (.5 ml tube) on threads. Exmark black touch up spray paint - Gloss black
¢ Use anti-seize on hub bore " n
« Install sheave with long end of hub up — ° —] (66 -
+ Measure width of hydro trans drive belt as shown to determine which \ / /

component is required.

-7-

“A” Belt

“B” Belt

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

HANDLE AND CONTROLS
5

— ¥

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 612182 Handle widmnt, hydro............ 1 24 800292 Screw, 3/8-16 X 1 ..cccccevvveennnen. 3
2 303097 Grip, handle........cccooeevieennen. 2 25 (303327 Washer, spring disk ................ 4
3 |612187 Rodwldmnt, OPC................... 1 26 (613055 Pin, clevis.......ccccoviieeeiiiieeennn, 2
4 |303363  SPring .....ccceeeeeeerieriiineeiieeeeens 1 27 1806003 Hairpin cotter.........ccocvvriueeannnn. 4
50 [412183 Lever widmt, OPC Lh.............. 1 28 |[809007 Nut, whizlock 3/8-16................ 4
6 |303365 Bushing, nylon..........ccoceennee. 2 29 (804255 Nut, nylock 1/4-20 ........cc......... 2
70 1412185 Lever weldmt, OPC Rh........... 1 30 |805256 Washer, 1/4 std flat................. 2
80 |803322 SetSCrew........cccceevvrveerveennnn. 2 31 (303435 Washer, 1/4 disc spring........... 6
9 1633696 Throttle control (19hp Kaw) .... 1 32 |800257 Screw, 1/4-20 x 1-3/4 .............. 2
613247 Throttle control (Koh).............. 1 33 [800277 Screw, 5/16-18 X 2................... 2
10 |513592 Knob, red ball..........cccocevenneen. 1 34 1800251 Screw, 1/4-20 X 5/8 ........c.c...... 2
11 |603336 Choke control push/pull.......... 1 35 (809012 Nut, whizlock 1/4-20................ 4
12 1412161 Drive lever RH (shown)........... 1 36 [603716 Washer, friction....................... 1
13 412159 Drive lever LH (not shown) ..... 1 37 |323244 Washer, friction....................... 2
14 |603749 Bushing, drive lever ................ 2 38 |[805257 Washer, 5/16 flat..................... 1
15 |613189 Rod, drive lever....................... 2 39 (804256 Nut, nylock 5/16-18 ................. 2
16 |612168 Latch,thumb RH (shown)w/grip 1 40 |804758 Nut, jam 5/16.........cccceeeevvnennn. 1
17 1612167 Latch, thumb LH w/grip........... 1 41 |303105 Yoke, adjustable...................... 1
18 |303019 Grip, vinyl latch ....................... 2 42 1808280 Pin, clevis .......ccccceeevivieeeiiinnennn, 1
19 1602733 Lever, shifter.......ccccccvevevvennen. 1 43 |800256 Screw, 1/4-20x 1-1/2............... 2
200 (603175 Knob, 1-3/8.....cccccovvveieiiiiees 1 44 1800293 Screw, 3/8-16 x 1-1/4 .............. 1
21 323245 Spring, compression............... 2 45 1807513 Screw, 10-24 X 1/2 .......cccuueue.. 2
22 1603730 Plate, shifter lever................... 1 46 |804252 Nut, nylock 10-24 ..........ccue... 2
23 1603700 Rod, speed control.................. 1 47 1413152 Bearing......cccciiiiiiiiiiiiiaiieenns 4

O Use Pro-Lock Nut Type (P/N 840022 .5 ml. Tube) on setscrews and on shifter knob threads
00 Use Pro-Lock Retaining 1 (P/N 840023 .5cc Tube) on inside bore of OPC Hub
Exmark black touch up spray paint - Gloss black

-8-
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

DECALS

G AREA WHEN MOWN
= THROWN OBLECTS OR BLADE CONTACT
‘CANGAUDE SEUCLS IN.URY OR DEATH

= VSE EXTREME CAUTION WHEN
‘OPERATING ON SLOPES
" MOW AGROBS 5LOPE -NEVER LP D DOMN
* DONOT OPERATE ONSLOPES
GREATER THAN 2
= WATCH PORDITCHES, HOLES,
R, OFG
= DRVEGLOWERON SLOPES

EXEOUTE TURVS SLOMY
* LOCK BEHND YOU EEFORE.
BAGINO

* DONITMON WET SLOFES
- AVID SUDDENSTARTS

1!
/A DANGER e
TIESWEEEERE oy o) -
| s 2 SN

Z SNoeos o1 O
il
T
%ﬁg 522
o
gadie:
H

4 6

TRIVANTAGE
8

ComEen, (52,

9
PATENT PENDING

DRIVE WHEEL RELEASE

10
|

ANDDEBRIS BEFORE WGWNG.

me——omz—

2
‘ W\%s-\i\ &WARN e

3

HYDRAULIC OL RESERVOR

USE ONLYMGCBL 1 SAE 18W-80
SNTHETICENGINE OL.

FLL 0 TOP OF BAFFLE

4
TRACKING LioR =

EMIE

CUTTNG
HEIGHT

538)
20051
2!
3
DECK 3%“1
SUPPORTPIN 114)

INGHES (MM)

ounm Hamr ONLY
BLADE DRIVE BELT:

52- 803576

@ 60™- #808045

FOR MAXIMUM FLOTATION . ROLLERS VAY BE
Pw'IIUIED LOVER. BJTNUETMNNTAIN AMN\WH

Ru DEIOSIPPOHMONE IECK. e

POSITION: TURF

STATIONARY IDLER STATIONARYDLER
3 POSITION: TURF
TRACER HYDRO RANGER

‘ o
( A\WARNING | L
DO NOT OPERATE WITHOUT
DISCHARGE DEFLECTOR OR 15
ENTIRE GRASS COLLECTION )
SYSTEM IN PLACE. DO NOT
REMOVE GRASS CATCHER UNTIL %&A@"?;N
BLADES HAVE STOPPED. PR D
EXCEED 160F
A 1 ‘
© wari s P VIARNING | o | AWARING
L= sour o wisens wer - L] 2 GPEN BELT DRIVEI \ Uss Orly Exark Riding
N RAGRRL TORQUE T 0 STOP ENGINE BEFORE <K& E o g ﬁﬂhc;&gamgg 2
P D TO45FTLES Wnark - =N REACHING UNDERNI EATHEI.'" o Remnm mu"s;u uwﬂ mﬁ
/ 2 2
ANTI-SCALP ROLLER 7 /
WARNING s DluSTMENT
mmsmmnussmmm m) BELT ROUTING H
pmos e e - eocomesarnossgs b DANGER
ADJUSTMENTS, SERVICING OR CLEANING DECK TR-60"- # 543523 KEEP HANDS and FEET AWAY
TTH-52860"- ¥ 603306
CUTTING HEIGHT ADJUSTMENT STATIGNARYIDLER

Ref. Qty. Ref. Qty.
No. |.Part No. Description Req'd. No. | Part No. Description Req'd.
1 |613253 Decal, Console........ccccceenuneeen. 1 13 [303508 Decal, Discharge Warning...... 1
2 |513747 Decal, Battery...........ccvveennee. 1 14 1303293 Decal, 2 Minute Cool............... 1
3 (513890 Decal, Hydraulic Tank............ 1 15 [513746 Decal, Muffler...........ccccocvvenee. 1
4 1413214 Decal, Tracking. .......cccceeueeenee 1 16 [323540 Decal, Roller Mounting............ 1
5 303520 Decal, Tri-vantage.................. 1 17 |643171 Decal, Patent No..................... 1
6 (613050 Decal, Commercial 60............ 1 18 [303517 Decal, Belt Drive ..........ccoeenee. 1
7 |613044 Decal, “Swash” (large) TTH ... 1 19 (403143 Decal, Sulky Warning.............. 1
8 (403132 Decal, Commercial 52............ 1 20 |553049 Decal, Mower Deck................. 1
9 |373066 Decal, Patent Pending............ 1 21 |613100 Decal, Belt Route..................... 1
10 |303102 Decal, Neutral Lock................ 2 22 1403005 Danger Label...........cccoeeunennee 2
11 603845 Decal, Drive Wheel Release.. 1 611117 Kit, Decal Complete
12 1613049 Decal, “Swash” (small) TTH... 1

-9-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
FUEL GROUP

14
Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |633023 Stud, fuel tank........cccooeernenns 2 9 |603776 Hose, fuel 2.5 (Koh)................ 1
2 |513508 Cap, 0as ...ccccorierieriieriienninnens 1 303022 Hose, fuel 8.5 (Kaw)................ 1
3 |633349 Spring, fuel tank............c.c....... 2 10 [Kohler Part No. 2405002 fuel filter ......... 1
4 1805257 Washer, flat 5/16 std .............. 4 Kawasaki Part No. 49019-2075 fuel filter 1
5 413179 GastanK......ccccceiecieiiieneens 1 11 |543649 Hose, fuel 7.0 (Koh, Kaw) ....... 1
6 |303077 Clamp, fuelline..........ccccecne... 4 12 |543277 Elbow, fuel tank.........cccccceueeee. 1
7 |603770 Valve, fuel.......ccccovvevicinieennnn. 1 13 [805005 Washer, 5/16 lock ................... 2
8 |513645 Bushing, fuel......ccccccccvvveennnnen. 1 14 1800271 Screw, 5/16-18 x 3/4 ............... 2
15 (804256 Nut, nylock 5/16-18................. 2

* Use Prolock, Retaining type (P/N 840023) .5cc tube on studs going into tank

-10 -

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
HYDRAULICS GROUP

Ref. Qty. Ref. Qty.
No. |Part No. Description Req'd. No. | Part No. Description Req'd.
1 |603991 Fitting, straight connector ....... 4 18 |603989 Elbow, 90°.....cccccceeeiiiiiiieeene. 2
603919 Bo0ss O-RiNgG .....ccccovveeiveeennen. 1 603923 O-RiNG..ccceeeviiieeeiiiiee e 1
603992 Flare O-RiNg.......ccccccvveeeeiinnne 1 19 523221 Elbow, 45........cccovvveviiieeeeie, 2
2 603718 Motor, wheel ...........ccccooieeens 2 603992 Flare O-RiNG........ccoveerrvveeennnnn 1
000119 Kit, seal....cccccevvveeeiiiiieeeiieen, 1 603920 B0SS O-RiNG....cccovvvveiiiiirenee 1
000138 Kit, bearing..........ccoeecuvvveeeeeennn. 1 20 |805258 Washer, 5/16 std..................... 8
3 603827 Clamp, hose 5/8”.................... 5 21 |603990 Adapter, straight thread........... 2
4 603721 Fitting, hose tee (3/8 hose)..... 1 603920 BO0SS O-RiNgG.....cccvveeeeeeiiiinnnen, 1
5 513510 Connector, male..................... 1 603992 Flare O-RiNG........cccveerrvvrennnnnn 1
600 |603720 Head, filter.......cccocervrerriinrnnnn 1 22 1603981 Hose, hydro (RH) ......cccceeuenne 2
7 513211 Element, oilfilter..................... 1 23 |602750 Hose assy, case drain............. 2
A 523541 Element, oil filter(winter)......... 1 24 |603986 Hose assy, charge pump ........ 2
8 513167 Cap, hydraulic reservoir.......... 1 25 |603988 Elbow, 90°.....ccccccvvveeeiiieee 1
9 523103 Gasket, hydr. tank cap............ 1 26 602985 Hose assy, supply ......cccceveene 1
10 603987 Elbow, 90°.......ccvveieriiieiiiieenenn 1 27 602754 Hose assy, charge line............ 1
110512166 Reservoir, hydraulic fluid ........ 1 28 613034 Hose, hydro (LH)........cccceeueeee 1
12 |603826 Clamp, hose 1/2".................... 3 29 323241 Hose, hydro (LH).......cccveeeeneee. 1
13 |603722 Fitting, hose tee(1/4 1.D hose) 1 30 (809001 Nut, whizlock 5/16-18.............. 2
14 513840 Elbow, 90°.....cccccovevvverrinrennnnnn 2 31 |800252 Screw, 1/4-20 X 3/4 ......cuvn.... 2
603921  O-RiNG cevveeeiiiiieeiiiiee e 1 32 |800293 Screw, 3/8-16 x 1-1/4............... 4
15 |804255 Nut, nylock 1/4-20................... 2 33 |800271 Screw, 5/16-18 x 3/4............... 1
16 |801063 Screw, 1/4-20x 2 panhd ....... 2 34 1809012 Nut, whizlock 1/4-20................ 2
17 1613042 Pump, hydro ......cccccccvevevvrennnn. 2 35 |809007 Nut, whizlock 3/8-16................ 4
2513018 Kit, overhaul seal ................... 1 36 |800273 Screw, 5/16-18 X 1.......ccoe.nee.. 1
37 (613073 Grip, Dump Valve.................... 2
38 [632285 HOSE ASSY....ccccccvevvveeeirraannnnn, 1

0 Use Teflon Pipe Sealant or equivalent on hydraulic reservoir fittings and filter head fittings.
A Use only for operation below 32° F(0° C)

Exmark black touch up spray paint - Gloss black

-11 -

WWW.mymowerparts.com




ELECTRICAL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Reg'd. No. | Part No. Description Req'd.
1 603479 Battery, 12V manifold.............. q 23 |816001 Fuse, blade 20 amp................ 2
2 603814 Strap, battery holddown.......... i 24 1603434 Clip, fuse block.......cccocunen... 1
3 |807512 Bolt, carriage 1/4-20 x 3/4....... 2 25 |800256 Screw, 1/4-20x 1-1/2 ............. 1
4 1803037 Nut, retaining 1/4-20 ............... 2 26 |804255 Nut, nylock 1/4-20........cceeuee. 1
5 |603760 Switch, push button................ 1 27 1613198 Module, Safety Interlock......... 1
6 |303164 SpaCEr...cccccevrcvicreeinceesveeeanne 2 28 1513762 Clip, 1/2” LOOM ccoeeeevvieeeiene 1
7 1800252 Screw, 1/4-20x3/4.........cee..... 2 29 |633181 Plate, tapped.....ccccvvvevcevirinnnnn 1
8 [543391 |Insulator, Battery +.................. 1 30 (513051 Switch ..o 1
9 |543390 Insulator, Battery -...........cc...... 1 31 |803028 Screw, #10-24x5/8.................. 2
10 (809007 Nut, whizlock 3/8-16.......cceeuns 1 32 |303335 Plastic tie, (large)................... 1
11 (543767 Wire, ground .....cccceeeevevveeeennee 1 33 (303287 Plastic tie ....ccccovevvvrrrcee e 2
12 |603105 Cover, battery debris............... 1 34 1800251 Screw, 1/4-20 X 5/8....ueevvevenn.. 3
13 1805256 Washer, 1/4 Flat.................... 3 35 |543018 Switch, toggle ........covenvennnn 1
14 1803038 Wingnut, 1/4-20 .........coevneee... 2 36 |513374 Meter, engine hour ................. 1
15 (603488 Wire, battery to starter (+)....... 1 37 543070 Switch, ignition............c.......... 1
16 |543393 Insulator, solenoid................... 3 603511 Keys, ignition ....cc..ccceeevevieeenns 1
17 1543286 Grommet......icceveveeeeenirererenennnns 1 38 |809012 Nut, whizlock 1/4-20................ 9
18 (513053 Wire, battery to solenoid (+).... 1 39 1800292 Screw, 3/8-16 X 1....ccceeevvennen. 1
19 |513075 Switch, 12V solenoid............... 1 40 1603727 Clip, 9/16” loom .......cceuuunn..... 2
20 |800250 Screw, 1/4-20x1/2.....cccueeuneen. 2 41 |543084 Wire, starter solenoid (Koh only) 1
21 |613010 Harness, engine deck............. 1 42 1613262 Harness, wire (19 hp Kaw only) 1
22 |613197 Harness, wire console............. 1

Exmark black touch up spray paint - Gloss black

Apply dielectric grease to all electrical connectors

12 -




For Exmark Mower Parts Call 606-678-96

23 or 606-561-4983

ELECTRICAL DIAGRAMS
KOHLER SOLENOID
SWITCH TRANSMISSION SWITCH
NORMALLY OPEN
B——=o—orana ]
BROWN | | BROWN %
YELLOW
O]
T —— g m
DARK BLUE
RED———— | WHITE
0 WHITE —————— o
l————&——ORANGE
\\ VIOLET
CLUTCH VHITE 'VIOLET _.—___@_q:JE 4
= ————o=—@=—=o-rw-50 SOLENOID (POSITIVE)
GROUND FUSE
HOLDER
KAWASAKI soLeNnom ¢
SWITCH TRANSMISSION SWITCH

B——<>—oraNGE ———————

NORMALLY OPEN

SRowN BROWN ENGINE
— ; W | VIOLET = o &EE%IERIREGULATOR
& Lc:‘.:n— LIGHT BLUE——— v1 OLET GREEN— | <T——GREEN
B BLACK [ (+ FROM KEY SWITCH)
g DARK BLUE ——————— | DARK BLUE—/] (> OIL PRESSURE SWITCH TERMINAL
|—¢;‘:n— RED ————— BLACK —— T > [ 3—BLACK (KILL)
‘—G:n— ORANGE
VIOLET
CLUTCH 'WHITE “VIOLET —u.—%—ﬂJ
AL —m—%—-ﬂ— rep—x0 SOLENOID (POSITIVE)
GROUND FUSE
HOLDER

Engine Deck Wiring Diagram

NOTE: All connectors are viewed from the wire input side of the connector.

OPC SWITCH ELECTRIC CLUTCH
SAFETY INTERLOCK MODULE obe2iotsn o SWITCT
5
?
HOURMETER
GREEN — ORANGE-on +
SR

BROWN

BLACK

GREEN —
YELLOW WHITE
BROWN
BLACK
LIGHT BLUE
RED
DARK BLUE
ORANGE L — ORANGE \
WHITE

" 1eNITION
SWITCH

B ORANGE
ORANGE

IGNITION SWITCH
GROUND

BATTERY
START FUEL VALVE
SMART SPARK (22 HP)
CLUTCH SWITCH
HOURMETER

SAFETY MODULE

ENGINE
KILL

Console Wiring Diagram
NOTE: All connectors are viewed from
the wire input side of the connector.

IGNITION SWITCH
POSITION CIRCUIT ""MAKE"
GRQUN]D

ENGINE KILL

BATTERY
+
FUEL VALVE
SMART SPARK (22HP)
CLUTCH SWITCH
HOURMETER
SAFETY MODULE

BATTERY BATTERY
+
START

OFF

ON

+
FUEL VALVE

SMART SPART (22 HP)
CLUTCH SWITCH
HOURMETER

SAFETY MODULE

START

-13 -

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

SEE EXMARK’S COMPLETE
LINE OF PRODUCTS FOR TURF CARE

LAZER Z"™
LAZER Z" HP
EXPLORER®

TURF RANGER®
TURF TRACER®
TURF TRACER®HP
VIKING HYDRO

METRO"™
METRO™ HP

SELF STEERING SULKY

GRASS CATCHER

MICRO-MULCH " ACCESSORY

©1997,1998 EXMARK MFG. CO. INC. PART NO. 850621

INDUSTRIAL PARK BOX 808 (402) 223-6300
BEATRICE, NE 68310 FAX (402) 223-5489 k
ALL RIGHTS RESERVED PRINTED IN U.S.A. @E:I ®

MFG. CO. INC.

WWW.mymowerparts.com



	SEE EXMARK’S COMPLETE
	
	
	SELF STEERING SULKY


	GRASS CATCHER


